Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



Plain Language Summary

Trinity Bay Conservation District (CN600675417) operates the Hankamer Wastewater
[...]
Pl Narmo FRN-F-1386 | scale | w1
File Drawer No. : Sheet ! or _1




Attachment D

Plain Language Form



Plain Language Summary

Trinity Bay Conservation District (CN600675417) operates the Hankamer Wastewater
Treatment Plant (RN102076304). The facility is an activated sludge wastewater treatment
system. The facility is located adjacent to the intersection of Spring Branch and White’s Bayou,
approximately 5,200 feet northeast of the intersection of Interstate Highway 10 and State
Highway 61, in Chambers County, Texas.

This application is for a renewal of the wastewater treatment facility with a daily average
discharge of 300,000 gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen
demand (CBODs), total suspended solids (TSS), ammonia nitrogen (NHs-N), and Escherichaia
coli. Domestic wastewater is treated by an activated sludge process plant and the treatment
units will include screening, grit removal, Aeration, clarifier, aerobic sludge digesters, sludge
dewatering equipment, and disinfection, before discharge to the receiving stream.



Attachment E

Core Data Form



TCEQ Use Only

TCEQ Core Data Form

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (if other is checked please describe in space provided.)

O WNew Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

DA  Renewal {Core Data Form should be submitted with the renewal form) [ other
2. Customer Reference Number (if issued) Follow this link to search | 3- Regulated Entity Reference Number (if issued)
for CN or RN numbers in
CN 600675417 Central Registry** RN 102076304

SECTION II: Customer Information

4. General Customer Information 5. Effective Date for Customer Information Updates (mm/dd/yyyy)

] New Customer [J update to Customer Information [] change in Regulated Entity Ownership
[CJchange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:
Trinity Bay Conservation District
7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (if
applicable)

(9 digits)
11. Type of Customer: [ corporation [ individual Partnership: [] General (] Limited
Government: (] City [X] County [] Federal [] Local [] State [] Other [ sole Proprietorship {1 other:
12. Number of Employees 13. Independently Owned and Operated?
Oo-20 [K21-100 [J101-250 [J251-500 [7501 and higher X Yes O Ne

14. Customer Role (Proposed or Actual) - as it relates to the Regulated Entity listed on this form. Please check one of the following

Xowner [ operator [ owner & Operator [J other:
Ooccupational Licensee ] Responsible Party [ vcp/asa Applicant )
P.O. Box 599
15. Mailing
Address:
City Stowell State ™ ZIP 77661 2iP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)

jerry@tbcd.org

TCEQ-10400 (11/22) Page 1 of 3



18. Telephone Number

( 409 ) 296-3602

19. Extension or Code

{ 409 ) 296-3745

20. Fax Number (if applicable)

SECTION III: Regulated Entity Information

[ New Regulated Entity  [] Update to Regulated Entity Name

21. General Regulated Entity Information (if ‘New Regulated Entity” is selected, a new permit application is also required.)

[ update to Regulated Entity Information

as Inc, LP, or LLC).

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.}

Hankamer Wastewater Treatment Facility

23. Street Address of
the Regulated Entity:

{No PO Boxes) .
£ City State P ZIP+4
24. County Chambers

If no Street Address is provided, fields 25-28 are required.

25. Description to

Physical Location:

Located adjacent to the intersection of Spring Branch and White's Bayou, approximately 5,200 feet northeast of the intersection of
Interstate Highway 10 and State Highway 61, in Chambers County, Texas 77560

26. Nearest City

State

Nearest ZIP Code

Hankamer

™

77560

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude {N) in Decimal:

29.853465

28. Longitude (W) In Decimal:

-94.641495

Degrees

Minutes

Seconds Degrees Minutes

Seconds

29. Primary SIC Code

30. Secondary SIC Code

31. Primary NAICS Code

32. Secondary NAICS Code

(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)
4952
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Waste Water Treatment

P.0. Box 599
34. Mailing
Address:

City Stowell State > zip 77661 2IP+4

35. E-Mail Address:

jerry@tbcd.org

36. Telephone Number

37. Extension or Code

38. Fax Number (if applicable)

{ 409 ) 296-3602

(409) 296-3745

TCEQ-10400 (11/22)

Page 2 of 3




39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

D Dam Safety D Districts E] Edwards Aquifer ] Emissions Inventory Air |:| Industrial Hazardous Waste
= . [ New Source
1 Municipal Solid Waste : - 3 ossF [J petroleum Storage Tank O pws
Review Air
[ Sludge [ storm water O Title v Air [ Tires ] Used oil
[ voluntary Cleanup DX wastewater [C] wastewater Agriculture ] water Rights [J other:
WQ0015039001

SECTION 1V: Preparer Information

40. Name: Haley Allen

41. Title: Environmental Technician

42. Telephone Number

43. Ext./Code

44, Fax Number

45. E-Mail Address

{ 409 ) 554-8841

hallen@lja.com

SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section |I, Field 6 and/or as required for the updates to the 1D numbers identified in field 39.

TCEQ-10400 (11/22)

Company: Trinity Bay Conservation District Job Title: General Manager
Name (in Print): Jerry Shadden Phone: { 409 ) 296- 3602
Z
Signature: Date: C? / /
-/[-2062§

Page 3 of 3



Attachment F

Buffer Zone Map



PROPERT  LINE -
s oo

LY

3 Y .i.ﬂ'

T R
PERNEY AL %
1 ER

PROJECTS LA BOOD - BXXX\BSIS — CHAMI

LJA Engineering, Inc.

COUNTYN1002 — TCEQ PERMIT\CAO\BUIFER ZOKE MAP DWG

Texas Registered Engineering Firm F-001054

AN

2615 Calder Avenue, Suite 500
Beaumont, Texas 77702

Phone 409.833.3363
Fax 409.833.0317
FRN - F-1386

Py A, WA,

HANKAMER WWTP
TRINITY BAY CONSERVATION DISTRICT
BUFFER ZONE MAP




Attachment G

Process Description and Design Calculations



Process Description and Control

The Hankamer Wastewater Treatment Plant is a conventional activated sludge plant designed to treat
300,000 gpd with a peak flow of 900,000 gpd.

The basis of design is as follows:

Influent Conditions

A. Maximum daily flow 300,000 gallons per day
B. Peak hourly flow rate 3 times the daily flow rate
C. S day BOD 300mg/L
D. Suspended Solids 300 mg/I
E. Elevation from sea level 100 feet
F. PH Range 7to8

Effluent Conditions
A. Maximum daily flow 300,000 gallons per day
B. Peak hourly flow rate 3 times the daily flow rate
C. 5 day BOD 10 mg/L
D. Suspended Solids 15 mg/Il

The attached calculations demonstrate how the tanks and major process equipment were sized. One
modification from our original submittal is that the blowers will be smaller. This is due to the fact that we
are using fine bubble diffusers in the aeration basin. This provides much more efficient aeration.

Another modification from our original submittal is how the return sludge (RAS) air lift is plumbed. To
provide proper control and allow the three aeration basins to operate as one common biology, the RAS
will be mixed with the raw sewage in the splitter box rather than distributing the RAS with valves. By
blending the RAS and raw sewage and using weirs in the splitter, the operators will be able to roughly
measure the flow to the aeration basins and more easily balance the flows.

Influent Screen and Splitter

As currently proposed, flow is pumped to the plant though an 8” forcemain, which feeds an influent
splitter box. The splitter is fitted with a manually cleaned bar rack. After screening, flow is mixed with
the RAS and split to 3 aeration basins by using adjustable weir gates that feed 10” effluent pipes. The
weirs can be raised to adjust the flow to each chamber or to stop flow to any select chamber.

Process Aeration

Each aeration basin is fitted with floor mounted, fine bubble diffusers. As shown in the calculations, the
aeration system is designed to provide 2 mg/L of dissolved oxygen (DO) at a BODs and NH3-N load that is
1.5 times the design load. During normal operations, it is beneficial to reduce the DO concentration to
nearly 0 mg/L to encourage denitrification.



The plant blower system is designed with timers to allow the operators to periodically cycle the air in both
the digester and the aeration basins to encourage denitrification. CP-1 is the main blower control panel,
and it controls the operation of the four main blower units. The blower motor unit operation time will be
intermittent and as controlled by the blower timers. The plant operator shall control the operation time.
Selector switches are provided to allow either automatic or manual operation of the blower units. The
electrical controls consist of soft start starters, timers, and ON/OFF/AUTO selector switches

Mixed liquor flows from the splitter box through the aeration basins and into the secondary clarifier by
gravity. Each Aeration basin is fitted with a 10” discharge pipe and isolation valve, which are connected
to a 16” Clarifier influent line that discharges into a 7’ diameter stilling well.

Secondary Clarifier

The secondary clarifier will be a 39°2” circular, bolted glass-fused-to-steel tank with rotating sludge rakes
to move settled solids into a sludge sump. The rake mechanism includes a skimmer arm that directs
floating scum to a scum collector trough.

A NEMA 4X, 316 stainless steel control panel shall be provided that manages clarifier control and supplies
a torque overload protection system with alarm. The panel provides a dry contact common alarm for
owner’s use that includes high torque warning and shutdown, motor overload and power monitor alarm.
The Rake Drive Unit is equipped with a ON-OFF selector switch, a preset torque load alarm and a preset
torque cutoff.

Clarified effluent flows over an adjustable V-Notch weir into an effluent trough. It is critical that this weir
be kept level to avoid uneven flow that may upset the settled biomass.

An 8” RAS air lift is connected to the sump to lift settled activated sludge and return it to the influent
splitter box. Another 6” WAS air lift is connected to the sump to lift settled activated sludge to two pipes
with 6” plug valves feeding the two digesters. A third 4” air lift is connected to the scum collector trough
to lift scum and direct it to the aerobic digester. All air lifts are manually adjusted by adjusting the air
valve.

Clarified effluent flows to the chlorine contact chamber through a 16” effluent pipe.
Sludge Digestion

Two aerobic digesters shall be provided. As shown in the attached calculations, the digesters will provide
over 48 days of detention at the average daily flow. The digesters are equipped with coarse bubble
diffusers and aeration at a rate of 30 cfm/1000 cubic feet.

A supernatant return system shall be provided so that the overflow will return to the aeration chambers.
The decant facilities shall consist of a 3-inch airlift pump complete with a swing arm for obtaining the
proper level of the decant. The supernatant shall be returned to the aeration chambers for re-processing
and treatment. The air supply to the airlift supernatant in the sludge holding chamber shall be obtained
from the main blower motor units of the system.



Overflow connections are provided between the digesters and the aeration tank as a precaution in the
event that too much WAS is sent to the digesters.

The digesters are fitted with 3” cam locks for liquid sludge hauling.
Effluent Disinfection

A 26’ long and 11’ wide chlorine contact tank is provided for effluent disinfection. It includes a series of
under and overflow baffles to assure good mixing and adequate detention time for disinfection. The
chlorine contact chamber is sized to provide over 20 minutes of detention time at the peak hydraulic flow.

The chlorine contact chamber is provided with diffused air to increase the effluent DO to >6 mg/L before
discharging over a V-notch weir.

Effluent flow is measured by using the level over the v-notch weir. An ultrasonic flow meter shall be
provided to work in conjunction with the effluent 90-degree v-notch weir. Flow meter shall be an
ultrasonic type flow meter. A staff gauge shall also be provided at the effluent v-notch. A circular chart
recorder shall also be provided. The flow meter shall be housed within a NEMA 4X 316 SS enclosure. Flow
meter shall include a 4-20 ma output for communication with the chemical feed pumps and effluent flow
chart recorder.

A package chlorine gas system shall be provided. It will be housed in an 8’ x 8’ chlorine building constructed
of fiberglass with industrial quality door, door and floor gaskets, latches, louvers, lifting eye bolt, building
anchors and exhaust fan.

Non-Potable Water Pump System

A non-potable water pump system shall be supplied a to provide water for the wastewater treatment
system. This system shall provide sufficient water for operations throughout the wastewater treatment
system.

The non-potable water system shall include two (2) pumps, 480 volt, 3 phase, a bladder tank, and a NEMA
4X 316 stainless steel control panel for the pumps. Panel shall include HAND/OFF/AUTO with a low
discharge pressure switch to initiate pumping and a low-pressure alarm to protect the pumps from
running dry. The controls will alternate the pumps.



PROCESS CALCULATIONS

DESIGN SUMMARY

PROJECT: 0.3 MGD WWTP
LOCATION: Hankamer, TX
DATE: 517/2022

Design Assumptions
Design Flow 0.3 MGD
Peak instantaneous Flow 0.9 MGD
Influent
BOD= 751  LBS/DAY = 300 mg/L
TSS= 751  LBS/DAY = 300 mg/L
TKN= 125 LBS/DAY = 50 mg/L
NH3= 100 LBS/DAY = 40 mg/L
TP = 25 LBS/DAY = 10 mg/L
pH= 7
ALKinf= 250 MG/L AS CaCO3
Effluent
BOD= 25.0 LBS/DAY = 10 MG/L@Qd (So)
TSS= 37.5 LBS/DAY = 15 MG/L@Qd
DO >6 MGIL

Tank Volumes

Aeration Basin
3
11.67
56.00
672
7,840
58,643
175,930
141
319
Clarifier
1
11.67
39.16
1,204
14,044
105,052
105,052
249
748
84
Sludge Holding/|
2

11.67
52.0
624
7,280

2.5%
48
54,454

ea
SWD of Biological Tank
Length

GAL
hrs DT at Design
Ib BOD/1000 cf

ea
SWD

diam Tank

sf

cf

GAL, ea

GAL

gpd/sf at design
gpd/sf at PHF
hrs DT

Digestion

ea
SWD

Length

sf

cf

TSS

day DT at AADF
GAL, ea

Chlorine Contact Volume Provided

20

26

11

90
2574
19,254

DT, mins at Peak
ft long

ft wide channel

ft SWD

cf

gal

31 Min @ PHF

517/2022

10f4



Aeration Calculations

DETERMINE AOTR/SOTR VALUES

USE ANALYSIS FROM EPA MANUAL "FINE PORE AERATION
SYSTEMS", SEPT 89, CHAP 3.

AOTR/SOTR = aF*04T-20)"(t"B*U*Css,20-C)/Css,20

WHERE

AOTR = ACTUAL OXYGEN TRANSFER RATE, LBS/DAY
SOTR = STANDARD OXYGEN TRANSFER RATE, LBS/DAY

a=ALPHA, PROCESS KLa/CLEAN WATER KLa

F = FOULING FACTOR FOR DIFFUSER MEMBRANE
0 = THETA, TEMPERATURE CORRECTION FACTOR